
All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Replaces Toro Groundsmaster 455-D
Parts
Left Deck



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

Overhaul Kits

1 R71-2530 69-8380,
71-2530 Bearing Kit - Spindle 2

Detail Description: Includes Retaining Rings, Spacers, Bearings & Cups:

2 R108-1452 Mower Blade Kit - Gator Mulching
SET/7 1

Detail Description: Includes 7 ea: R86-0010M Mulching Rotary Blades:

Rotary Blades

10 R86-0010-03 86-0010-03 Mower Blade - 19 in 2

11 R86-0010M Mower Blade - Mulching 19 2

Detail Description: Mulching mower blades increase efficiency and productivity. The patented
Faltor mulching "teeth" circulate cut grass back into the deck multiple times creating a finer cut
and better looking turf.:

Belts

20 R100-2588 100-2588 V-Belt - B-Section 1

Tires & Wheels

30 R93-4243 93-4243 Tire - 10x3.50-4 (8 Ply) Pneu 1

Tech Note: 10" Tire:

30 R93-9939 93-9939,
98-2877 Tire - 8x3.50-4 (4 Ply) Sm Pneu 1

Tech Note: 8" Tire:

31 R93-5973 76-1880,
93-5973

Wheel - Assy-Foam Filled
10x3.5-4SM 1

Tech Note: 10" Foam Filled Wheel:

Replaces Toro Groundsmaster 455-D
Parts
Left Deck



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

31 R137-5529
137-5529,
93-5974,
93-9574

Wheel Assy - Foam Filled 8x3.5-4SM 1

Tech Note: 8" Foam Filled Wheel:

31 R93-9938 86-0020,
93-9938 Wheel Assy - Castor - Pneu 8x3.50-4 1

Tech Note: 8" Wheel Left and Right Decks:

33 R68-8950 68-8950 Tube - Castor Wheel 9x3.50-4 TR87 1

Tech Note: 8" Tube:

33 R48251 93-4244 Tube - 4.10x350-4 1

Tech Note: 10" Tube:

Other Parts Available

40 R93-4242 93-4242 Plate - Caster Wheel 2

41 R95-2741 137-5552,
95-2741 Rim - Wheel Half w/o Valve Hole 2

42 R93-4239 93-4239 Rim - Wheel Half w/Valve Hole 2

43 R93-5980 93-4238,
93-5980 Hub Assy - w/o Bearings/Spacer 2

44 R93-4241 93-4241 Spacer - Caster Wheel 2

Replaces Toro Groundsmaster 455-D
Parts
Left Deck



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

49 R302-5

21-6010,
302-11,
302-37,
302-47,
302-5,
302-57,
302-58,
302-6,
31-0300,
32-9660,
60-0800,
62-3880,
92-4181

Fitting - Grease 2

50 R69-1510 69-1510 Spacer - 1/2 Caster Fork 5

51 R69-6470 69-6470 Bushing - Flanged 2

52 R93-4237 93-4237 Bearing 4

52 R108-9017 108-9017,
120-3366 Bearing-Stainless 4

53 R327-24 327-24 Bolt - Hex HD 5/8-11 x 6 1

57 R3296-53 3296-53 Locknut - 5/8-11 ESNA Yellow 1

58 R86-2340 86-2340 Spindle 2

59 R72-9361

27-1000,
27-1001,
72-9360,
72-9361

Cup - Anti-Scalp 2

60 R92-5816 92-5816 Bolt - Hex HD 1/2-20 x 2-1/4 2

61 R253-154 253-154 Seal - Spindle 4

62 R92-9800
69-6950,
69-6980,
92-9800

Spacer - Spindle 2

Replaces Toro Groundsmaster 455-D
Parts
Left Deck



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

64 R471219

30-8360,
302-2,
302-24,
302-31,
302-52

Zerk - Grease 2

65 R3296-49 3296-49 Locknut - 1 in 14 2

66 R32128-16 32128-16 Locknut - 5/16-24 Flanged Top 8

70 R323-13

01-150-1020,
01-178-0622,
20-54-AD,
20-54-AGD,
323-13,
513366

Bolt - Hex HD 3/8-16 x 2-3/4 GR5 2

71 R38-7820

100-1048,
251-277,
251-5,
38-7820

Bearing - Ball 6

71 R343667
109966,
251-6,
38-7820

Bearing - Ball 6

73 R92-9727 92-9727 Cap Assy - HOC 1

74 R92-8861 92-5582,
92-8861 Cap - HOC 1

75 R92-9726 92-9726 Spring - Compression 1

76 R92-5583 92-5583 Washer- Cap 1

77 R92-5581 92-5581 Ring - Retaining 1

78 R92-7750-01
86-2410,
92-7750,
92-7750-01

Fork - Castor 1

84 R251-321 1-323329,
251-321 Bearing 4

85 R251-332 251-332 Spacer - Caster Wheels 2

Replaces Toro Groundsmaster 455-D
Parts
Left Deck



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

86 R700414

302-11,
302-19,
302-4,
32-8170

Zerk - Grease 1/4-28 45 Deg 2

91 R86-1480 86-1480 Washer - 1 3/4 x 1 x 3/16 2

92 R3234-42 3234-42 Bolt - 3/8-16 x 1 Hx HD Fl 12

93 R32128-43
30-8990,
32128-43,
3290-357

Nut - Flanged Whiz - 3/8-16 12

94 R116-7306 Hex Nut - 3/4-16 with Nyloc 1

94 R3296-15

116-7306,
32118-5,
32127-23,
32127-47,
3296-15

Locknut - 3/4-16 Nylon Jam 1

95 R3250-36 3250-36 Screw - 3/8-16x3/4 Zinc Pan Phillips
Mach 1

96 R32128-54 32128-54 Nut - 5/8-18 Hex Serr Flanged 1

97 R32144-11

32104-23,
32104-31,
32104-83,
32140-69,
32140-82,
32144-11

Bolt - 5/16-18 x 1 Hx Fl Tf 10

Replaces Toro Groundsmaster 455-D
Parts
Left Deck


